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1 Definition of task

The ift Rosenheim was charged by Comaglio S.R.L., 1-25080 Muscoline, to determine
the joint sound reduction of the floor seal with the product description *1700 No Sound™ on
the basis of DIN 52 210.

The measurement of the joint seal sound reduction index Rgr, referred to as sound
reduction index of seals, was carried out using a mobile joint-measuring arrangement, as
shown in figs. 1 and 2.

The test method is described in the following. The test conditions and test variations
applicable are shown in table 1 and in the annex, sheets 2to 7.

1.1 Measuring arrangement

This mobile mfeasuring apparatus comprises a highly sound-insulating element made of
metal profiles and a Bondal-sheet with a cassette to be inserted (Fig. 1).

-
Siot for cassettes
L]
Fig. 1 Highly sound-insuiating element

The cassette consists of 2 door section faced with a lead and of the groove for receiving
the floor seal. This door section is fixed to a receiving device which is covered with lead.
The construction is mounted on a 10 mm thick aluminium piate. This simulates the joint
geometry of the floor seais in a door. In the cassette the air gap beneath the door, in the
following known as air gap b, can be varied (fig. 2).
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2 Test procedure

The measurements were carried out on the basis of DIN 52 210 using measurement
equaﬁmsfumesmndmdaﬁonofjohlsh].wﬁchmnddeftndhastardudum
acknowledged in testing institutes.

Thesmmdmductionmdexofsealsisdetenninedﬁommesmmdbveldiﬂereme
between the both test rooms. Two measuring equations can be used for that:

1. Reference area Sy

R, =L,-L,+l Ologi:d}? (1)

where:

Rs, = Sound reduction index of seal

L, =Soundlevel in the source room

L = Sound level in the receiving room

A = Equivalent sound absorption area of the receiving room, determined by means of
mmemmofmreverbaahontineandoflhevoUmedmemngmn

So = Reference area=h, -/
where h, = standard height
! = length of joints

2 Sound roceiving area Sy, sound radiating length of joints Iy

Ry, =11-L=+101035"1d8 (2)
Ady
Both measuring equations correspond, if ttis fixed:
ho =1m
Ik =1m
Sy =1 m’

Then the measuring equation for the sound reduction index of joints is:

Ry =Ry =L-L+10log--dB @

Thissoundreducbmindexofseaisismpmbletomsandredudionkwdan
element which has a defined area where an area of 1 m relates to a joint of 1 m length.
The sound is exclusively transmitted via the joint with seal.
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Highly sound insulaty
element - Door section reinforced
with metal foil, with groove
A E52 2 ey
L~ Fioor seal
Airgsp b
Floor covering
"
Vertical section
-+ Locking side -: Saiid frame reinforced
e i e -.-T*“"-—-mmratfoa
Source room Lo | Receiving room
S0 o —
Figure2  Qassette P
-~~~ N
am
Air gap: b = variable
Joint depth: t=40 mm
Task: Sound reduction index of seals Rer ;

The cassefte is mounted into the highly sound insulating frame (fig. 1). which in tumn is
installed in the standard window testing facility which corresponds to DIN 52 210-P-F.
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If the seal is combined with a building component 1 (e.g. doors with a surface S, and the
mnmmmn,)mmmmgmmwmmmdsms‘»mm
sm'faoeoftheseals(=b-1,b=widthofjoint),menmeresunhgﬁgweformosmmd

reduction index is:
R =10log 107878437 jo-tat (@)
- Sy

or, with the standard area or length

Sy =1m’
In =1m
-k 10 I Ry 110
R_,=-10log 10 +—10 B (5)
A
Literature:

[1] H. Entel and F. P. Mechel, Research report Nr. BS 35/79, IBP Stuttgart (1979)

3 Testresults

The values of the sound reduction index Rgy of the examined floor seal are shown as 2
function of the frequency drawn-up in a diagram (annexes). On the basis of this the
weightedsomdreducﬁonindexdsealsR,T_.canbecalwi.atedhrelaﬁontounWh
of joints | = 1.0 m according to DIN 52210 part 4 (issue 1984).

The limiting sound insulation of the measuring arrangement (related to | = 1.00 m) was
also drawn-up in the curve diagram using a weighted maximum sound reduction index

Rirwmae = 53dB

The weighted sound reduction indices of seals as a function of the air gap are given in
table 1 and drawn-up in diagram 1. '
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Table 1 Tastmmu.wumngmentforﬂoornahmuom
Annex Weighted sound
no. | reduction index of seals Measures taken, notes
Rgr_- n w R'sf. n dB
2 53 539 Maximum insulation
3 48 485 Air gap 2 mm
4 47 470 Air gap 4 mm
5 45 459 Air gap 6 mm
] 44 442 Air gap 8 mm
7 43 438 Air gap 10 mm
60
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Air gap b in mm
Measurement values
Diagram 1 Memmﬂmwes_mﬂmmntmfwsedﬁmmséx\dmam

base as a function of the air gap b.
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Fofthemmimlmeasmeoqu=?mfofmelowerairgapmtfmtoom1aw1
(1.1985) the resultis a

nomlnalmigmdsmdmducﬁonhdexforﬁoofseabnﬂ,,-de

4 Conclusions

For use in practice, i.e.thecmrbinaﬁonofmesomdreducﬁonofadoorvﬁmmewd
reduction of a defined floor joint, annex 1 is to be observed. The measured sound
reduction indices of joints are applicable for solid. flat surfaces. The values cannot be
extended to uneven surfaces or to carpets.

5 |nformation for use of ift test reports

Regulations for the use of test reports are given in the enclosed information sheet
.Conditionsandinforrnationforuseofintest reportsfnrpm&icalionawcommercial
purposes”. This test report is a translation from the test report no. 167 19336/1 of

09™ October 1587

Head of the Acoustic Department

ift Rosenheim
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Determination of the resulting sound reduction index of a door in combination with
the tested floor seal.
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Sound reduction index R, of the door leaf

Diagram 2 Graphic representation of the sound reduction index of a door

Diagram 2 shows a graphic method to determine the sound reduction index of a door
using the sound reduction index ofadooﬂeafandmesoundreducﬁonindexofmnoor
seal. The calculation of resulting sound reduction indices (5) with S, =2m?and | =1m
forms the basis of the diagram.

Procedure:

Corresponding 1o the lower air gap b of the construction shown in table 1 or diagram 1 the
weighted sound reduction index of the floor seal can be seen. Using the weighted sound
reduction index of the door leaf the then resulting weighted sound reduction index can be
seen from diagram 2.

Example:
Sound reduction index of the door leaf R =40d8B
Sound reduction index of the ficor seal Rer. =4508

Resulting sound reduction index of the door Ra = 39dB
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Floor seal

est specimen:
“1700 No Sound”

ength: 1000 mm
ir gap: =

pth: ~ 40 mm
easure

lastic seal on both sides (maximum
nsulation)

est date 24" February 1997
est length 10m
Laboratory partition wall

Two-leaf concrete wall, DIN 52 210 Part 2 (1984)

Volumes of test rooms
Vs=109.5m’
Ve=1013m’

Maximum sound reduction index
Ruwma = 53 dB (based on the test length)

Mounting conditions
Insertion of cassette into highly sound insulating
elemant,

Rsr.w from figure R(f)

Weighted sound reduction index of the
Joint

Rsrw =53 dB = maximum insulation

—— {

/

Sketch of the test arrangement
(not in scale)

Displaced reference curve
— Measurement curve
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Frequency f in Hz

Test report no.- 167 193361
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Head of the Acoustic Depa

L4

HEIM

ROSE

o




ound reduction index I,pz t?h,i.,?s y
nnex sheet 3 o
n the basis of DIN 52 210

stomer:- Comaglio S.R.L., 1-25080 Muscoline

est specimen: Floor seal
"1700 No Sound”

eometry of the joint:
ength: 1000 mm

ir gap: 2mm
pth: =40 mm

Sketch of the test arrangement
(nat in scale)

Test date 5™ October 1997

. Displaced reference curve
Test length 10m Measurement curve

Laboratory partition wail
Two-leaf concrete wall, DIN 52 210 Part 2 (1984)

Vaolumes of test rooms

Vs=109.9m’ © 60
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Maximum sound reduction index 2 /
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Rstw from figure R(f)
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est specimen: Floor seal
1700 No Sound

etry of the joint
ength: 1000 mm
ir gap: 4 mm
: =40 mm

Test date 8" October 1997
Test length 10m .

Laboratory partition wall
Two-leaf concrete wall, DIN 52 210 Part 2 (1984)

Volumes of test rooms
Vs=109.9m’
Ve=1013m’

Maximum sound reduchon index
R = 53 dB (based on the lest length)

Mounting conditions
Insertion of cassette into highly sound insulating
element.

Sketch of the test arrangement
(not in scale)

—— Displaced reference curve
Measurement curve

60

50 /

Naise reduction index of the jolnt Rey in dB
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est specimen: Floor seal
1700 No Sound

ometry of the joint:

Test date " October 1597
Testi length 10m «

Laboratory partion wall
Two-leaf concrete wall, DIN 52 210 Part 2 (1984)

Volumes of test rooms
Ve=1099m°
Ve=1013m"

Maximum sound reduction index
Rema« = 53 dB (based on the test length)

Mounting conditicns
Insertion of cassette into highly sound insulating
clement,

Rsr,, from figure R(f)

‘_A{eighted sound reduction index of the
joint

[Rsrw =45 dB

e

Sketch of the test arrangement
(not in scale)

Displaced reference curve
Measurement curve
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Test report no.* 167 19336/1

ift Rosenheim, 9" October 1997
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Dr. Rolf Schumacher
Head of the Acoustic Departme
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ustomer: Comaglio S.R.L., I-25080 Muscoline

est specimen: Floor seal

1700 No Sound
metry of the joint
Test date 8™ Qctober 1997
Test length 1i0m

Labcratory partition wall
Two-leaf concrete wall, DIN 52 210 Part 2 (1084)

Volumes of test rooms
Vs=109.9m’
Ve=1013m’

Maximum sound reduction index
Ruma ® 53 dB (based on the test length)

Mounting conditions
Insertion of cassette into highly sound insulating
element,

rRsr.. from figure R(f)

Weig hted sound reduction index of the
Joint

RST- = 44 dB

——

Sketch of the test arrangement
(not in scale)

Displaced reference curve
Measurement curve
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istomer.

cimen: Floor seal
spe 1700 No Sound

Geometry of the joint:

Air gap: 10 mm
Depth: =~ 40 mm
Test date §" October 1997
Test [ength 1.0m #

Laboratory partition wall
Two-leaf concrele wall, DIN 52 210 Part 2 (1984)

Volumes of test rooms
Vs=109.9 m’
Ve=1013m”

Maximum sound reduction index
Runu = 53 dB (basad on the test length)

Mounting conditions
Insartion of cassette into highly sound insulating
clement.

Rsr.w from figure R(f)

Weighted sound reduction index of the
Joint

(Rstw =43 dB

Sketch of the test arrangement
(not in scale)

—— Displaced reference curve
—— Measurement curve

Sound reduction Index on the pint Rsr in dB
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